product name

Ace by MTD 13AK608G033 (2001) Lawn Tractor

Model: 13AK608G033 (2001)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Hood Style 7 & 8 And Electrical

...
...
1
BRACKET ASSEMBLY (POWDER BLACK) MTD-683-0195-0637

...
2
Self-tapping Screw, 1/4-20 x .5 MTD-710-0599

...
3
SCREW 1/4-20 x .620 GR5 MTD-710-0751

...
4
Phillips Pan Screw, 1/4-20 x .75 MTD-710-0924

...
5
Truss Phillips Screw, 1/4-20 x .625 MTD-710-1017

...
6
Screw, #10-16 x .375 MTD-710-1268

...
7
Hex Cap Screw, 5/16-18 x 1.0 MTD-710-0376

...
8
Hex Sems Nut, 1/4-20 MTD-712-0271

...
9
U-type Speed Nut, 1/4-20 MTD-712-0292

...
10
Flange Lock Nut 3/8-16 MTD-912-0431

...
11
U-nut, 5/16-18 MTD-726-0211

...
12
Retainer Nut, 3/8 MTD-726-0293

...
13
Headlight Lens (8-style) MTD-931-1854A

...
14
Rubber Washer .33" I.D. MTD-735-0126A

...
15
Bell Washer, .401 x .87 x .063 MTD-736-0105

...
16
Choke Cable 39" Lg. (Models with any B&S Twin) MTD-946-1085A

...
16
Choke Cable 23" Lg. (Models with Kohler) MTD-946-1088

...
17
SIDE PANEL (LH) 8STY MTD-783-0475C

...
18
RH Side Panel (8-style) MTD-783-0476B

...
19
Grill (8-style) MTD-783-0477A


...
21
Hood Hinge Bracket MTD-783-1309

...
22
Hood Support Bracket MTD-783-0553A-0637

...
23
Self-tapping Screw, 5/16-18 x .625 MTD-710-0604A

...
24
Fuel Tank, Three Gallon MTD-751-0658B

...
24
Fuel Tank 2 Gal. MTD-751-0659D

...
25
FUEL CAP (MAX 10% ETHANOL) (Fits Either Tank) MTD-751-0603A

...
26
Self-tapping Screw, 1/4-20 x 1.25 MTD-710-0809

...
27
Self-tapping Screw, 1/4-15 x .75 MTD-710-0895

...
28
Truss Phillips Screw, #8-32 x .375 MTD-710-3217

...
29
Hex Nut, #8-32 MTD-712-0142

...
30
Throttle Control Knob MTD-731-1857

...
31
Dash Panel (Models w/ Electric PTO) (Models w/ Electric PTO) MTD-631-04038

...
31
Dash Panel (Models w/ Manual PTO) MTD-731-2122C

...
32
Cruise Control Button MTD-731-2226

...
33
Parking Brake Button MTD-731-2227

...
34
Flat Washer, 9/32 x 1/2 x 1/16 MTD-736-0142

...
35
Brake/Cruise Pivot Rod MTD-747-1196

...
36
Dash Support Tube MTD-749-1087A-0637

...
37
Hood Plenum Support Rod MTD-747-1184

...
38
HOOD SHIELD (Models with B&S OHV V-Twin) MTD-731-2247A

...
38
Hood Plenum (8-style with B&S Opposed Twin) (Models with B&S Opposed Twin) MTD-731-2248A

...
39
Ratchet Clip MTD-726-3046

...
40
PTO SWITCH (BLACK KNOB) TEXT SYM MTD-925-04174A

...
41
LOCK NUT 1/4 MTD-912-3027

...
42
Flat Washer, .349 x 1.0 x .063 MTD-736-3078

...
43
SCREW 5/16-18 x .875 GR5 HXFLG HD MTD-710-1238A

...
44
HEX FLANGE NUT MTD-712-3004A

...
45
Hood Latch MTD-747-1215A

...
46
Hex Sems Nut, #10-32 MTD-712-0272

...
47
Machine Screw, #10-24 MTD-710-0473

...
48
Headlight Assembly MTD-925-0051

...
49
Hex Index Washer Screw, 1/4-14 x .0625 MTD-710-0896

...
50
Rubber Bumper MTD-735-0199A

...
51
Key w/ plastic cover MTD-925-1745A

...
51
Key w/o plastic cover MTD-925-1745A

...
52
Ignition Switch MTD-925-1741

...
53
Systems Indicator Monitor w/ Hour Meter MTD-925-1976

...
53
INDICATOR MONITOR w/ Ammeter MTD-725-1758

...
58
Clevis Pin MTD-911-0332

...
59
BUMPER KIT MTD-OEM-190-679

...
61
Hood, Red (7-Style) MTD-731-2300

...
61
Hood, Green (7-Style) MTD-731-2301

...
61
Hood, Black (7-Style) MTD-731-2302

...
61
Hood, Charcoal Grey (7-Style) MTD-731-2303

...
62
Hood Plenum MTD-731-2306

...
63
Hood Bracket (7-Style) MTD-783-1034

...
64
Hood Side Bracket (7-Style) MTD-783-1038A

...
xx
Headlight Wire Harness Not shown MTD-929-0469B

...
xx
Tractor Wire Harness (Models with Electric PTO) MTD-929-1071

...
xx
TRACTOR WIRE HARNESS (Models with Manual PTO)Not shown, Mfg before 11/06/2000 MTD-629-0944

...
xx
Tractor Wire Harness (Models with Manual PTO)Not shown, Mfg after 11/06/2000 MTD-929-1072
...
...
...
Processing